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Applicant ANTAEUS TECHNOLOGY&LNDUSTRY(JIANGMEN)CO.LTD

BUILDING 3, NO.14,QUNHUA ROAD,WEST SIDE,WSET CIRCLE ROAD, 

JIANGMEN,GUANGDONG,CHINA

Address

The following sample(s) and sample information was/were submitted and identified by/on the 

behalf of the client

PC FilmsSample Name

Part No. PC10

Color natural colour

Material PC

Client Reference 

Information

PC13、PC15、PC35、PC32、GD10

Testing Period

Test Requested

Jun. 3, 2016 to Jun. 12, 2016

Sample Received Date Jun. 3, 2016

As specified by client, to test Bisphenol-A(BP-A) in the submitted 

sample(s).

Test Method

Test Item(s)
Measured

Equipment(s)
Test Method

Bisphenol-A(BP-A) LC-MS-MSRefer to ISO 8974:2002(E)

Please refer to the following page(s).Test Result(s)   

Jun. 12, 2016

No. R228410193
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Test Result(s)

Tested Item(s) Result MDL

20.1 mg/kgBisphenol-A(BP-A) 1.0 mg/kg

Transparent plastic sheetTested Sample/Part Description

Remark: -MDL = Method Detection Limit

-mg/kg = ppm = parts per million

Test Process
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Photo(s) of the sample(s)

*** End  of  report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in 

this report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be 

reproduced except in full.
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